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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO



Report No.: SSP25070404-5E Page 2 of 26

CONTENTS
Conducted OUEPUL POWEE (EIRP)................oo.oi ittt ettt e a e e ekt e e e s bt e e ea bt e e e a bt e e e en b et e e aab e e e eabe e e e enbb e e e aabeeesbeeeeannns 3
FreqQUENCY STADIlILY .................cooiuii ittt ettt e ettt oo s b bt e e ea b et e 4 b et a2 e abe e e oo R bt e e ek bt e e e a kbt e e aa b et e e b b e e e e nb e e e nbeeeeanteeeann 6
PEAK-LO-AVEIAGE RALIO ...ttt e oo oottt e e oo h bttt e et 4 e A b ettt 4o e e et e e e e e e a e e et e e e e e r e e e e e e e e e e e e e s 7
[0 LeToT 7] Y =T I TV Lo 177 Lo [ { /I PP PPPRPRR 13
= F T Lo =T [« 1= PSSP PRI 18

(010 2] 0¥ Ty Lo I=T s 1 Ty Lo K- PRSPPI 22



Report No.: SSP25070404-5E

Page 3 of 26

Conducted output power (EIRP)

Band Bandwidt uL RB RB Modulatio | Powe | Gain | EIRP EIRP | EIRP | Verdic
h (MHz) Channe | Siz | Positio n r (dBi | (dBm | (mW) | Limit t
I e n (dBm) | ) ) (mw
)
Band40(2350-2360 5 39175 1 #0 QPSK 23.41 | 0.18 | 23.59 | 2285 250 PASS
) 6
Band40(2350-2360 5 39175 1 #Mid QPSK 23.27 | 0.18 | 2345 | 221.3 250 PASS
) 1
Band40(2350-2360 5 39175 1 #Max QPSK 23.41 | 0.18 | 23.59 | 2285 250 PASS
) 6
Band40(2350-2360 5 39175 12 #0 QPSK 22.34 | 0.18 | 2252 | 178.6 250 PASS
) 5
Band40(2350-2360 5 39175 12 #Mid QPSK 2230 | 0.18 | 2248 | 177.0 250 PASS
) 1
Band40(2350-2360 5 39175 12 #Max QPSK 2235 | 0.18 | 22,53 | 179.0 250 PASS
) 6
Band40(2350-2360 5 39175 25 #0 QPSK 22.36 | 0.18 | 2254 | 1794 250 PASS
) 7
Band40(2350-2360 5 39175 1 #0 16QAM 22.89 | 0.18 | 23.07 | 202.7 250 PASS
) 7
Band40(2350-2360 5 39175 1 #Mid 16QAM 2280 | 0.18 | 22.98 | 198.6 250 PASS
) 1
Band40(2350-2360 5 39175 1 #Max 16QAM 2295 | 0.18 | 23.13 | 2055 250 PASS
) 9
Band40(2350-2360 5 39175 12 #0 16QAM 21.34 | 018 | 21.52 | 1419 250 PASS
) 1
Band40(2350-2360 5 39175 12 #Mid 16QAM 21.31 | 0.18 | 21.49 | 1409 250 PASS
) 3
Band40(2350-2360 5 39175 12 #Max 16QAM 2135 | 0.18 | 21.53 | 1422 250 PASS
) 3
Band40(2350-2360 5 39175 25 #0 16QAM 2144 | 0.18 | 21.62 | 1452 250 PASS
) 1
Band40(2350-2360 5 39200 1 #0 QPSK 23.38 | 0.18 | 23.56 | 226.9 250 PASS
) 9
Band40(2350-2360 5 39200 1 #Mid QPSK 2328 | 0.18 | 23.46 | 221.8 250 PASS
) 2
Band40(2350-2360 5 39200 1 #Max QPSK 23.44 | 0.18 | 23.62 | 2301 250 PASS
) 4
Band40(2350-2360 5 39200 12 #0 QPSK 2229 | 0.18 | 2247 | 176.6 250 PASS
) 0
Band40(2350-2360 5 39200 12 #Mid QPSK 2225 | 0.18 | 2243 | 1749 250 PASS
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) 8

Band40(2350-2360 39200 12 #Max QPSK 2229 | 0.18 | 2247 | 176.6 250 PASS
) 0

Band40(2350-2360 39200 25 #0 QPSK 22.33 | 0.18 | 22.51 178.2 250 PASS
) 4

Band40(2350-2360 39200 1 #0 16QAM 2260 | 0.18 | 22.78 | 189.6 250 PASS
) 7

Band40(2350-2360 39200 1 #Mid 16QAM 2249 | 0.18 | 22.67 | 184.9 250 PASS
) 3

Band40(2350-2360 39200 1 #Max 16QAM 2262 | 0.18 | 22.80 | 190.5 250 PASS
) 5

Band40(2350-2360 39200 12 #0 16QAM 2132 | 0.18 | 21.50 | 141.2 250 PASS
) 5

Band40(2350-2360 39200 12 #Mid 16QAM 21.28 | 0.18 | 21.46 | 139.9 250 PASS
) 6

Band40(2350-2360 39200 12 #Max 16QAM 2132 | 0.18 | 21.50 | 141.2 250 PASS
) 5

Band40(2350-2360 39200 25 #0 16QAM 21.39 | 0.18 | 21.57 | 1435 250 PASS
) 5

Band40(2350-2360 39225 1 #0 QPSK 23.29 | 0.18 | 2347 | 2223 250 PASS
) 3

Band40(2350-2360 39225 1 #Mid QPSK 2317 | 0.18 | 23.35 | 216.2 250 PASS
) 7

Band40(2350-2360 39225 1 #Max QPSK 23.31 | 0.18 | 2349 | 2233 250 PASS
) 6

Band40(2350-2360 39225 12 #0 QPSK 2230 | 0.18 | 2248 | 177.0 250 PASS
) 1

Band40(2350-2360 39225 12 #Mid QPSK 2213 | 0.18 | 22.31 170.2 250 PASS
) 2

Band40(2350-2360 39225 12 #Max QPSK 2217 | 0.18 | 2235 | 171.7 250 PASS
) 9

Band40(2350-2360 39225 25 #0 QPSK 2217 | 0.18 | 2235 | 171.7 250 PASS
) 9

Band40(2350-2360 39225 1 #0 16QAM 2275 | 0.18 | 22,93 | 196.3 250 PASS
) 4

Band40(2350-2360 39225 1 #Mid 16QAM 2266 | 0.18 | 22.84 | 192.3 250 PASS
) 1

Band40(2350-2360 39225 1 #Max 16QAM 2293 | 0.18 | 23.11 | 204.6 250 PASS
) 4

Band40(2350-2360 39225 12 #0 16QAM 21.36 | 0.18 | 21.54 | 1425 250 PASS
) 6

Band40(2350-2360 39225 12 #Mid 16QAM 21.20 | 0.18 | 21.38 | 1374 250 PASS
) 0

Band40(2350-2360 39225 12 #Max 16QAM 21.33 | 0.18 | 21.51 141.5 250 PASS
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) 8

Band40(2350-2360 5 39225 25 #0 16QAM 21.26 | 0.18 | 21.44 | 1393 250 PASS
) 2

Band40(2350-2360 10 39200 1 #0 QPSK 23.36 | 0.18 | 23.54 | 2259 250 PASS
) 4

Band40(2350-2360 10 39200 1 #Mid QPSK 23.27 | 0.18 | 2345 | 2213 250 PASS
) 1

Band40(2350-2360 10 39200 1 #Max QPSK 2343 | 0.18 | 23.61 | 229.6 250 PASS
) 1

Band40(2350-2360 10 39200 25 #0 QPSK 2236 | 0.18 | 2254 | 1794 250 PASS
) 7

Band40(2350-2360 10 39200 25 #Mid QPSK 22.33 | 0.18 | 22.51 178.2 250 PASS
) 4

Band40(2350-2360 10 39200 25 #Max QPSK 2241 | 0.18 | 2259 | 1815 250 PASS
) 5

Band40(2350-2360 10 39200 50 #0 QPSK 22.38 | 0.18 | 22.56 | 180.3 250 PASS
) 0

Band40(2350-2360 10 39200 1 #0 16QAM 22.86 | 0.18 | 23.04 | 201.3 250 PASS
) 7

Band40(2350-2360 10 39200 1 #Mid 16QAM 22.80 | 0.18 | 22.98 | 198.6 250 PASS
) 1

Band40(2350-2360 10 39200 1 #Max 16QAM 2297 | 0.18 | 23.15 | 206.5 250 PASS
) 4

Band40(2350-2360 10 39200 25 #0 16QAM 2138 | 0.18 | 21.56 | 143.2 250 PASS
) 2

Band40(2350-2360 10 39200 25 #Mid 16QAM 21.36 | 0.18 | 21.54 | 1425 250 PASS
) 6

Band40(2350-2360 10 39200 25 #Max 16QAM 2145 | 0.18 | 21.63 | 1455 250 PASS
) 5

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result | Low high | Verdict
(MHz) Channel | Size | Position (ppm) | Limit | Limit
(ppm) | (ppm)
Band40(2350-2360) 10 39200 50 #0 QPSK -3.98 -0.002 -2.5 25 PASS
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Peak-to-Average Ratio
Band Bandwidth UL RB RB Modulation Result high Limit Verdict
(MHz) Channel Size Position (dB) (dB)

Band40(2350-2360) 5 39175 1 #0 QPSK 8.82 13 PASS
Band40(2350-2360) 5 39175 1 #0 16QAM 9.90 13 PASS
Band40(2350-2360) 5 39200 1 #0 QPSK 9.52 13 PASS
Band40(2350-2360) 5 39200 1 #0 16QAM 9.67 13 PASS
Band40(2350-2360) 5 39225 1 #0 QPSK 8.23 13 PASS
Band40(2350-2360) 5 39225 1 #0 16QAM 8.81 13 PASS
Band40(2350-2360) 10 39200 1 #0 QPSK 7.81 13 PASS
Band40(2350-2360) 10 39200 1 #0 16QAM 10.10 13 PASS
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Average Power Gaussian
0

17.83 dBm
27.39 % at 0dB

10.0% 5.88 dB
1.0% 8.71dB
0.1% 10.10 dB
001% 10.64dB
0.001% 10.78 dB
0.0001 % 10.81 dB

Peak 12.20 dB
30.03 dBm
0.0001 %

Info BW 25.000 MHz

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
w RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 06:51:22 PM Aug 28, 2025
Center Freq 2.355000000 GHz Center Freq: 2.355000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band40(2350-2360) 16QAM BW=10MHz Channel=39200 RB Size=1 Position=#0

#IFGain:Low #Atten: 40 dB

Average Power Gaussian
0

18.06 dBm
28.62 % at 0dB

10.0% 5.72dB
1.0% 8.52 dB
0.1 % 9.90dB
001% 10.61dB
0.001% 10.70dB
0.0001 % 10.72 dB

Peak 13.12 dB
31.18 dBm

0.0001 %

Info BW 25.000 MHz

Kay;lghtSpectrumAna\yzer Power Stat CCDF |i”i||ﬁl
w RL RF Q | | SENSE:INT ALTGN AUTO | 06:50:51 PM Aug 28, 2025
Center Freq 2. 352500000 GHz Center Freq: 2.352500000 GHz Radio Std: None

—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

MSG % STATUS

Band40(2350-2360) 16QAM BW=5MHz Channel=39175 RB Size=1 Position=#0
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Center Freq 2. 355000000 GHz : 12
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power , Gaussian

18.32dBm
30.25 % at 0dB

10.0% 5.63dB
1.0% 8.27dB
0.1% 9.67 dB
001% 10.46dB
0.001% 10.55dB
0.0001 % 10.56 dB

Peak 17.90 dB
36.22 dBm
0.0001 %

Info BW 25.000 MHz

ww Keysight Spectrum Analyzer - Power Stat CCDF | = H P |-§‘.3-
w RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 06:51:00 PM Aug 28, 2025
Center Freq: 2.355000000 GHz Radic Std: None

MSG % STATUS

Band40(2350-2360) 16QAM BW=5MHz Channel=39200 RB Size=1 Position=#0

#IFGain:Low #Atten: 40 dB

Average Power Gaussian
0

19.24 dBm
35.34 % at 0dB

10.0% 5.10dB
1.0% 7.26 dB
0.1 % 8.81dB
0.01 % 9.48 dB
0001% 9.54dB
0.0001% 9.55dB

Peak 9.91adB
29.15dBm

0,
0.0001 AOdB

Info BW 25.000 MHz

Kay;lghtSpectrumAna\yzer Power Stat CCDF |i”i||ﬁl
w RL RF Q | | SENSE:INT ALTGN AUTO | 06:51:10 PM Aug 28, 2025
Center Freq 2. 357500000 GHz Center Freq: 2.357500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

MSG % STATUS

Band40(2350-2360) 16QAM BW=5MHz Channel=39225 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
w RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 06:51:19 PM Aug 28, 2025
Center Freq 2.355000000 GHz Center Freq: 2.355000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

20.41 dBm = .l

10.0% 434 dB
1.0% 6.59 dB
0.1% 7.81dB
0.01% 8.81dB
0001% 8.88dB
0.0001% 8.90dB

Peak 10.37 dB
30.78 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2350-2360) QPSK BW=10MHz Channel=39200 RB Size=1 Position=#0

Kay;lghtSpectrumAna\yzer Power Stat CCDF |i”i||ﬁl
w RL RF Q | | SENSE:INT ALTGN AUTO | 06:50:48 PM Aug 28, 2025
Center Freq 2. 352500000 GHz Center Freq: 2.352500000 GHz Radio Std: None

—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

19.13 dBm
33.91 % at 0dB

10.0% 5.14 dB
1.0% 7.57 dB
0.1 % 8.82dB
0.01 % 9.34 dB
0.001% 9.50dB
0.0001% 9.54dB

Peak 11.05dB
30.18 dBm

0,
0.0001 AOdB

Info BW 25.000 MHz

MSG % STATUS

Band40(2350-2360) QPSK BW=5MHz Channel=39175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 06:50:57 PM Aug 28, 2025
Center Freq 2.355000000 GHz Center Freq: 2.355000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

18.52 dBm
30.35 % at 0dB

10.0% 5.41dB
1.0% 8.20dB
0.1% 9.52dB
001% 10.64dB
0.001% 10.73dB
0.0001 % 10.75 dB

Peak 11.21 dB
29.73 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2350-2360) QPSK BW=5MHz Channel=39200 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 06:51:06 PM Aug 28, 2025
Center Freq 2.357500000 GHz Center Freq: 2.357500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

20.27 dBm
41.50 % at 0dB

10.0% 4.46 dB
1.0% 6.66 dB
0.1 % 8.23dB
0.01 % 8.55dB
0001% 8.64dB
0.0001% 8.66dB

Peak 9.22dB
29.49 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band40(2350-2360) QPSK BW=5MHz Channel=39225 RB Size=1 Position=#0
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Occupied bandwidth
Band Bandwidth uL RB RB Modulation | 99% OBW -26dB EBW | Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band40(2350-2360) 5 39175 25 #0 QPSK 4.528 5.286 PASS
Band40(2350-2360) 5 39175 25 #0 16QAM 4.519 5.328 PASS
Band40(2350-2360) 5 39200 25 #0 QPSK 4.520 5.255 PASS
Band40(2350-2360) 5 39200 25 #0 16QAM 4.514 5.389 PASS
Band40(2350-2360) 5 39225 25 #0 QPSK 4.511 5.453 PASS
Band40(2350-2360) 5 39225 25 #0 16QAM 4.545 5.779 PASS
Band40(2350-2360) 10 39200 50 #0 QPSK 8.966 9.870 PASS
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:51:31 PM Aug 28, 2025
Center Freq 2.352500000 GHz Center Freq: 2.352500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

1 I I N A
i I N A A (N N U N N N
4 I N N AP YIvY Y DO S N I .
T

#VBW 300 kHz

Occupied Bandwidth Total Power 29.4 dBm
4.5282 MHz

Transmit Freq Error 10.393 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.286 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2350-2360) QPSK BW=5MHz Channel=39175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:51:34 PM Aug 28, 2025
Center Freq 2.352500000 GHz Center Freq: 2.352500000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 28.5 dBm
4.5190 MHz

Transmit Freq Error 8.912 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.328 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2350-2360) 16QAM BW=5MHz Channel=39175 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:51:40 PM Aug 28, 2025
Center Freq 2.355000000 GHz Center Freq: 2.355000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 40.00 dBm

] [ Y A R
% N N I N D N
i I N RN SUNVVURUN S, UV Y R N

of 40 N ]
--.."II----II‘.---

I I T N ]

: I'WM-I----I-M."
8 I N
Y I N I U S N AN I A N A

- ]

Center 2.355 GHz
#YBW 300 kHz

Occupied Bandwidth Total Power 29.3 dBm
4.5198 MHz

Transmit Freq Error 7.815 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.255 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2350-2360) QPSK BW=5MHz Channel=39200 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW =R
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 06:51:43 PM Aug 28, 2025
Center Freq 2.355000000 GHz Center Freq: 2.355000000 GHz Radio Std: None

—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 28.4 dBm
4.5137 MHz

Transmit Freq Error 5.770 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.389 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2350-2360) 16QAM BW=5MHz Channel=39200 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:51:50 PM Aug 28, 2025
Center Freq 2.357500000 GHz Center Freq: 2.357500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.63 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.2 dBm
4.5108 MHz

Transmit Freq Error 6.914 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.453 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2350-2360) QPSK BW=5MHz Channel=39225 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:51:53 PM Aug 28, 2025
Center Freq 2.357500000 GHz Center Freq: 2.357500000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.63 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 28.1 dBm
4.5446 MHz

Transmit Freq Error -3.057 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.779 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2350-2360) 16QAM BW=5MHz Channel=39225 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:52:01 PM Aug 28, 2025
Center Freq 2.355000000 GHz Center Freq: 2.355000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.62 dB
Ref 40.00 dBm

] [ N I I I [N A R
i ---I----I---

#VBW 620 kHz

Occupied Bandwidth Total Power 29.3 dBm

8.9664 MHz

Transmit Freq Error 12.951 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.870 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2350-2360) QPSK BW=10MHz Channel=39200 RB Size=50 Position=#0
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Band edge
Band Bandwidth UL RB RB Modulation | Spur Freq Spur Limit Verdict
(MHz) Channel | Size | Position (MHz) Level (dBm)
(dBm)

Band40(2305-2315) 5 38725 25 #0 QPSK 2330.40 -50.20 -37 PASS
Band40(2305-2315) 5 38725 25 #0 16QAM 2291.79 -50.23 -37 PASS
Band40(2305-2315) 5 38775 25 #0 QPSK 2289.44 -50.28 -37 PASS
Band40(2305-2315) 5 38775 25 #0 16QAM 2335.56 -50.14 -37 PASS
Band40(2305-2315) 10 38750 50 #0 QPSK 2328.09 -48.50 -37 PASS
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- KeyslghtSpectrumAna\yzer Spunous Emlssmns = =a =
RL RF | | [ SENSE:INT] ALIGN AUTO | 08:34:10 PM Aug 28, 2025
Center Freq 13. 255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7 dB
Ref 30.00 dBm

|Frequency |Amp|itude |
: -
'i(l[:[lez i
_ 3040 G

) GHz

Band40(2305-2315) 16QAM BW=5MHz Channel=38725 RB Size=25 Position=#0

KeyslghtSpectrumAna\yzer Spunous Emlssmns |i”i||ﬁl
RL RF | SENSE:INT] ALIGN AUTO 08:34:29 PMAug 28, 2025
Center Freq: 13.2556000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.01 dB
Ref 30.00 dBm

[ [ ] ke I
--==-------—=---

: N D " N U A R
‘ --—MIF..‘IIm-- L

2315001667 GHz | 42.64 dBm |

2316020000 GHz| 3483dBm | |21 838

2320040000 GHz |[-4528dBm | |20

MSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38775 RB Size=25 Position=#0
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KeyslghtSpectrumAna\yzer Spunous Emlssmns = =a =
RL RF | | [ SENSE:INT] ALIGN AUTO | 08:34:43 PM Aug 28, 2025
Center Freq 13. 255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

2.3281 GHz

Ref Offset 7.01 dB
10 dBidiv Ref 30.00 dBm
L

r |Range | StartFreq | StopFreq |RBW | Frequency | Amplitude |

3 |22980GHz |2.3000 GHz

2.324113333 GHz [45.71dBm | [-1471dB
00 GHz|-4850dBm |  |-11.50 dB

MSG % STATUS

Band40(2305-2315) QPSK BW=10MHz Channel=38750 RB Size=50 Position=#0

KeyslghtSpectrumAna\yzer Spunous Emlssmns |i”i||ﬁl
RL RF | SENSE:INT] ALIGN AUTO 08:34:02 PM Aug 28, 2025
Center Freq 13. 255000000 GHz Center Freq: 13.2556000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7 dB
Ref 30.00 dBm

sdodem | 224008
-4098dBm | |27980B |
50GHz (2.3 - o
77 [23100GHz [23110GHz [ 4167dBm | |
- 23200 Gz , 00 GHz | 3641dBm | |23
320073333 GHz | -4970dBm | [247008 |
26920000 GHz -

MSG % STATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38725 RB Size=25 Position=#0
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ww Keysight Spectrum Ana\yzer Spurious Emi;sions

[ e

RF 0

AC

SENSE:INT| ALTGN AUTO [ 08:34:21 PM Aug 28, 2025

IFGain:Low

Ref Offset 7.01 dB
Ref 30.00 dBm

Range | Start Freq

| Stop Freq IEE

Center Freq: 13.255000000 GHz
—p~ Trig: FreeRun Avg|Hold: 100/100
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

| Frequency

Band40(2305-2315) QPSK BW=5MHz Channel=38775 RB Size=25 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation | Spur Freq Spur Limit Verdict
(MHz) Channel | Size | Position (MHz) Level (dBm)
(dBm)
Band40(2350-2360) 5 39175 25 #0 QPSK 1519.56 -42.88 -40 PASS
Band40(2350-2360) 5 39175 25 #0 16QAM 1518.93 -42.73 -40 PASS
Band40(2350-2360) 5 39200 25 #0 QPSK 1530.40 -42.20 -40 PASS
Band40(2350-2360) 5 39200 25 #0 16QAM 1529.76 -42.49 -40 PASS
Band40(2350-2360) 5 39225 25 #0 QPSK 1543.79 -43.70 -40 PASS
Band40(2350-2360) 5 39225 25 #0 16QAM 1543.79 -40.63 -40 PASS
Band40(2350-2360) 10 39200 50 #0 QPSK 1537.41 -44.24 -40 PASS
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Amplitude (dBm)

Start9 kHz

Range

Amplitude (dBm)

SpurFreq
(MHz)
0.0096768
0.18358125
967.5535
1519.5625

Spur Level
(dBm)
65.9
66.18
54.28
42.88

Stop 26500.000 MHz

Band40(2350-2360) QPSK BW=5MHz Channel=39175 RB Size=25 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.0106779

0.16791
967.18975
1518.925

Spur Level
(dBm)
65.2
66.85
-55.69
4273

Stop 26500.000 MHz

Band40(2350-2360) 16QAM BW=5MHz Channel=39175 RB Size=25 Position=#0
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Amplitude (dBm)

|

Start9 kHz

Range

Amplitude (dBm)

SpurFreq
(MHz)
0.01192575
0.15597
971.31225
15304

Spur Level
(dBm)
64.2
67.34
5412
422

Stop 26500.000 MHz

Band40(2350-2360) QPSK BW=5MHz Channel=39200 RB Size=25 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.0094653
0.16716375
970.53625
1529.7625

Spur Level
(dBm)
£4.58
68.43
55.32
-42.49

Stop 26500.000 MHz

Band40(2350-2360) 16QAM BW=5MHz Channel=39200 RB Size=25 Position=#0
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Amplitude (dBm)

L

Start9 kHz

Range

Amplitude (dBm)

SpurFreq
(MHz)
0.009292575
0.15597
975.28925
1543.7875

Spur Level
(dBm)
65.61
68.66
546
437

Stop 26500.000 MHz

Band40(2350-2360) QPSK BW=5MHz Channel=39225 RB Size=25 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.009
0.1574625
975.04675
1543.7875

Spur Level
(dBm)
66.58
67.26
5498
-40.63

Stop 26500.000 MHz

Band40(2350-2360) 16QAM BW=5MHz Channel=39225 RB Size=25 Position=#0
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Start9 kHz

Range Start Stop i SpurFreq ) Limnit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

0.00% 0.15 .01059 X 40
0.15 30 .15 40
30 1000 9 75 40
1000 26500 1000 25 44 2 40

Band40(2350-2360) QPSK BW=10MHz Channel=39200 RB Size=50 Position=#0




